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DIRECTIONS OF TEST

1. This station carries out test task according to the national regulation of

verificationswhich can betraced to National Primary Standardsand BIPM.

2. Thetest report merely correspondsto the test sample. It isnot per mitted to copy

extracts of these test result without the written permission of the test laboratory.

3. If there is any objection concerning the test, the client should inform the

laboratory within 15 days from the date of receiving thetest report.

FCC ID: NOO-F0850-011
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EM201200143-1

1. TEST SUMMARY

Application No.: ZJ00014008

Test Item Test Requirement | Test Method Result
Output Power FCC part 22.913 FCC part 2.1046 PASS
FCC part 24.232 2-11-04/EAB/RF
TIA/EIA 603C
Conducted FCC part 22.917 FCC part 2.1051 PASS
Spurious Emission | FCC part 24.238 2-11-04/EAB/RF
TIA/EIA 603C
Band Edge FCC part 22.917 FCC part 2.1051 PASS
FCC part 24.238 2-11-04/EAB/RF
TIA/EIA 603C
Radiated Spurious | FCC part 22.917 FCC part 2.1053 PASS
Emission FCC part 24.238 2-11-04/EAB/RF
TIA/EIA 603C
Occupied 2-11-04/EAB/RF FCC part 2.1049 PASS
Bandwidth 2-11-04/EAB/RF
TIA/EIA 603C
Intermodul ation FCC part 22.917 2-11-04/EAB/RF PASS
FCC part 24.238 TIA/EIA 603C
Out of Band 2-11-04/EAB/RF 2-11-04/EAB/RF PASS
Rejection TIA/EIA 603C
Frequency Stability | FCC part 22.355 FCC part 2.1055 PASS
FCC part 24.235 TIA/EIA 603C

Remark:

Tx: Inthiswholereport Tx (or tx) means Transmitter .
Rx: In thiswholereport Rx  (or rx) means Receiver.

FCC ID: NOO-F0850-011

Page 4 of 260




Report No.. EM201200143-1 Application No.: ZJ00014008

2. GENERAL INFORMATION

21 CLIENT INFORMATION

Page 5 of 260

Name: ADC Telecommunications, INC

Address: P.O. Box 1101, Minneapolis, Minnesota

2.2 MANUFACTURER

Name: FLEXTRONICS TECH. (SHANGHAI) COLTD

Address: NO.77, YONG SHENG, JADING ROAD, MALU, JADING, SHANGHAI,

CHINA 201801
2.3BASIC DESCRIPTION OF EUT

Equipment: InterReach Fusion 850 MHz and 1900 MHz Multi-Band

Power Supply: AC 100V-240V 50-60Hz

Adapter N/A

Power Cord 1.5m unscrewed AC power cord

Type of GSM,EDGE,CDMA2000,WCDMA,LTE for Celluar Band
Modulation GSM,EDGE,CDMA2000,WCDMA L TE for PCS Band

Frequency Band ~ Celluar Band:869MHZz-894MHz downlink,824MHz-849MHz uplink
PCS Band:1930MHz-1990MHz downlink ,1850MHz - 1910MHz uplink

Antenna Type N/A
2.4 STANDARDSAPPLICABLE FOR TESTING

The standard used FCC part 22& FCC part 24& FCC part 27

FCC ID: NOO-F0850-011
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25TEST LOCATION

The tests and measurements refer to this report were performed by Guangzhou GRG Metrology
and Test Technology Co., Ltd.

Add. : 163 Pingyun Rd, West of Huangpu Ave, Guangzhou, 510656, P. R. China
Telephone: +86-20-38699959, 38699960, 38699961
Fax : +86-20-38695185

2.6 ACCREDITATION

Our laboratories are accredited and approved by the following approval agencies according to

ISO/IEC 17025.
USA FCC Listed Lab No. 688188
China CNAS NO.L0446
China DILAC No.DL175
Canada Registration No.:8355A-1

2.7 OTHER INFORMATION REQUESTED BY THE CUSTOMER
N/A

FCC ID: NOO-F0850-011
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3. EQUIPMENTSUSED DURING TEST

Application No.: ZJ00014008
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Name of Equipment Manufacturer Model Serial Number | Calibration Due
Radiated Spurious Emission

Spectrum Analyzer R&S ESU40 100106 2012-09-26
Biconical antenna ELECTRO-METRICS | BIA-30S 166 2012-10-14
log-periodical antenna |ELECTRO-METRICS|LPA-30 383 2012-07-30

Horn antenna ETS.LINDGREN 3117 00075824 2012-08-20

Horn antenna SCHWARZBECK BBHA9120D D752 2013-10-14
Signal Generator R&S SMLO03 103002 2012-09-02
FILTER TELONIC TTR95-3EE 50076 2012-09-06

Output Power/ Conducted Spurious Emission / Occupied Bandwidth/ Out of Band Rejection

Spectrum Analyzer |R&S ESU40 100106 2012-09-26
L.I.S.N SCHWARZBECK NSLK 8127 8127450 2012-08-21
Signal Generator R&S SMLO3 103002 2012-09-02
Intermodul ation/ Band Edge

signal generator Agilent N5182A MY50141210 |2012-09-26
signal generator Agilent E4438C MY 47272315 |2012-09-26
Spectrum Analyzer Agilent E4408B MY 49652135 |2012-09-26
Power splitter Agilent 11667A MY 42254304 |2012-09-02

FCC ID: NOO-F0850-011
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Application No.: ZJ00014008
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Frequency Stability

Constant

temperature& CEPREI CEEC-MSJ-60BE 11015 2013-05-15
humidity chamber

Spectrum Analyzer R&S ESU40 100106 2013-02-05
Signal Generator R&S SMLO03 103002 2012-09-02

FCC ID: NOO-F0850-011
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4. TEST RESULTS

4.1 EUT OPERATION

Power supply:
Temperature:
Humidity:
Atmospheric Pressure:
Test requirement

Application No.: ZJ00014008 Page 9 of 260

AC 120V 60Hz
25.0°C
50 % RH
1005mbar
Fiber-optic distribution systems are a type of in-building

radiation system that receives RF signals from an antenna,
distributes the signal over fiber-optic cable, and then retransmits
at another location for example within a building or tunnel.
Most fiber-optic systems are signa boosters;, however, some
may be repeaters. These systems generally have two enclosures
typically called host (or local or donor unit) and remote. Some
systems may also have an optional expander box for fan-out to
multiple remotes. The system transmits downlink signals
from the remote unit to handsets, portables, or clients, and
transmits uplink signals via from the host unit. Usually but not
always the uplink goes through an intermediate amplifier to a
“donor” antenna.  Therefore both uplink and downlink must be
tested, unless filing effectively documents how connection of
uplink to donor antenna with or without an intermediate
amplifier will be prevented, such as for always only a cabled
connection to a base station. Fiber-optic systems are not
amplifiers (AMP equipment class) — they are equipment class
TNB or PCB. The same approval procedures aso apply for
multiple-enclosure systems connected by coax cable.

1) host unit

a) transmits uplink to base station via antenna thru coax,

passive interface unit , or active interface unit (amplifier)

b) sends base-station downlink via fiber-optic or coax to

remote

c) receives handset uplink via fiber-optic or coax from

remote

d) optional connection to expansion unit viafiber-optic

e) separate FCC ID from remote, unless electrically
identical

FCC ID: NOO-F0850-011
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f) non-transmitting host unit

i) connects directly to a base station via coax cable but does

not connect to antenna or amplifier

i) Part 15 digital device subject to Verification, no FCC ID

2) remote unit

a) receives base-station downlink via fiber-optic or coax

from host, transmits via antenna to handsets

b) returns handset uplink viafiber-optic or coax to host

c) separate FCC ID from remote, unless electrically

identical

3) expansion unit

a) fiber-optic or coax from host

b) fiber-optic or coax fan-out to remote(s)

c) Part 15 digital device subject to Verification, no FCC ID

4) passiveinterface unit

a) contains attenuators, splitters, combiners

b) coax cable connection between host and base-station

c) passivedevice no FCCID

5) activeinterface unit

a) amplifies uplink signa from host unit for transmit by

donor antenna

b) attenuates downlink from donor antenna

Cc) coax cable connection between host and active interface

unit

d) usualy has separate FCC ID; in some cases could be

combined/included with host as one enclosure
The following three genera definitions follow from those
stated in the Part 22, 24, and 90 rule sections as listed above.
Two of the definitions replace previous EAB interna definitions
given for booster, repeater and extender. The genera term
“extender” is the same as booster, but booster should be used
rather than extender. The general term “trandator” is the same
as repeater, but repeater should be used rather than transl ator.
Externa radio frequency power amplifier (ERFPA) - any
device which, (1) when used in conjunction with a radio
transmitter signal source, is capable of amplification of that
signal, and (2) is not an integra part of a radio transmitter as

FCC ID: NOO-F0850-011
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manufactured. The EAS equipment class AMP is used only
for an ERFPA device insarted between a transmitter
(TNB/PCB) and an antenna(hasonly one antenna port)
Booster is a device that automatically reradiates signals from
base transmitters without channel trandation, for the purpose of
improving the reliability of existing service by increasing the
signal strength in dead spots. An “in-building radiation system”
isasigna booster. These devices are not intended to extend the
size of coverage from the originating base station. A booster
can be either single or multiple channels.

Repeater is a device that retransmits the signals of other
stations. Repeaters are different from boosters in that they can
include frequency trandation and can extend coverage beyond
the design of the original base station. A repeater is typicaly
single channel but can also be multiple channels.

ERFPA (AMP) and boosters/repeaters (TNB/PCB) can
generally be authorized for al rule parts exceptl5 and 18.

Tests should be done with each typical signa. e.g., for F3E
emissions use 2500 Hz with 2.5 or 5 kHz deviation. Use of CW
signal for some tests is acceptable in lieu of actual emission, in
some cases when CW signal gives worst case.

The EUT include Host unit, expansion unit and remote
unit.

Only remote unit need FCC ID, Host unit and expansion nit
do not need separate FCC ID. The EUT beongs to
repeater(PCB)class.

FCC ID: NOO-F0850-011
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4.2 TEST PROCEDURE & MEASUREMENT DATA

4.2.1 RF OUTPUT POWER

Test Date: 05 May, 2012
Test Method: FCC part 2.1046
2-11-04/EAB/RF
Test Requirement: FCC part 22.913(a)& FCC part 24.232(a)& FCC 27.50

22.913(a): Maximum ERP. In general, the effective radiated power
(ERP) of base transmitters and cellular repeaters must not exceed 500
Watts.

24.232(a) The power of any emission outside of the authorized
operating frequency ranges must be attenuated below the transmitting
power (P) by afactor of at least 43 + 10log(P) dB.

27.50 the effective radiated power (ERP) of base transmitters and
cellular repeaters must not exceed 1000 Watts.

EUT Operation: The output power of EUT be set to maximum value, the gain of EUT
be set to maximum value by software through the manufacture

Status: Normal

Conditions. 850MHz DL and UL ports, 1900MHz DL and UL ports

Test configuration:

] DL ports

Signal Main Hub
Generator

Expansion Hub

Spectrum
RALU Analyzer

Antenna ports

Fig.1 Down Link Configuration

FCC ID: NOO-F0850-011
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Test Procedure;

Remark:

Application No.: ZJ00014008 Page 13 of 260

| UL ports

Spectrum Main Hub
Analyzer

Expansion Hub

Signal
RAU Generator

Antenna ports

Fig.2 Up Link Configuration

RF out put power test procedure: (Conducted measurement)

a) Connect the equipment asillustrated, when the output power is
over the max value of the Spectrum Analyzer, add the attenuator
to avoid destroying the facility.

b) Set the center frequency of the Spectrum Analyzer to the assigned
transmitter frequency, key the transmitter ,and set the level of the
carrier to the full scale reference line.

c) Do not apply any tone to modulate the EUT

d) Adjust the Spectrum Analyzer for the following setting :

1) Resolution Bandwidth >> the carrier bandwidth
2) Video Bandwidth refer to standard requirement

€) Use spectrum analyzer channel power measurement

f) Record the frequencies and levels of carrier power

g) Caculatethe signal link way loss and final power value

Output power:

Power on Form 731 should be clearly understood as either composite
of multichannels or per carrier, If power is composite

Include in comments field: ”Power output listed is composite for
multi-channel operation.”

Check that the input drive level is at the maximum input rating and
maximum gain setting for al tests. Check both uplink and downlink
input level. See manual or brochures/technical description for
maximum rating. May need to check FCC identifier of transmitter
used for tests.

Confirm device cannot operate in saturation .Are there means to
control maximum power and to assure linear operation (use in system
configuration may be necessary ) ? How is saturation or
over-modulation prevented for pulsed signal inputs?

FCC ID: NOO-F0850-011
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4.2.1.1 MEASUREMENT RECORD

Page 14 of 260

850MHz Band:
Down Link

|GSM | EDGE CDMA2000 | WCDMA

Frequency Band (869MHz-894MHz),Measure Max Out put power (dBm)

869 MHz 24.92 26.02 20.46 2341
881.5MHz 24.96 26.46 22.02 23.99
894 MHz 25.43 27.05 20.75 23.98
Max valuein W
Cellular Band 0.35 0.51 0.16 0.25
Down Link

LTE
Frequency Band (869MHz-894MHZz),Measure Max Out put power (dBm)

QPSK 16QAM 64QAM

869MHz 27.25 26.88 27.11
881.5 MHz 29.43 28.12 28.31
894MHz 27.58 27.49 27.44
Max valuein W
Cellular Band 0.88 0.65 0.68

FCC ID: NOO-F0850-011
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Report No.. EM201200143-1 Application No.: ZJ00014008
1900MHz Band :
Down Link
GSM EDGE CDMA2000 WCDMA
Frequency Band (1930MHz-1995MHz),Measure Max Out put power (dBm)

1930MHz 26.07 25.24 23.54 25.26
1960MHz 26.83 27.25 25.39 26.26
1990MHz 25.71 26.16 22.68 24.73
Max valuein W
PCS Band 0.48 0.53 0.35 0.42
Down Link

LTE
Frequency Band (1930MHz-1955MHz),Measure Max Out put power (dBm)

QPSK 16QAM 64QAM
1930MHz 27.58 27.50 27.53
1960 MHz 29.70 29.12 29.56
1990MHz 29.30 29.40 29.46
Max valuein W
PCS Band 0.93 0.87 0.90

Remark: test in single channel status, output power istest in full amplifying status

FCC ID: NOO-F0850-011
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4.2.2 CONDUCTED SPURIOUS EMISSIONS

Test Date: 05 May, 2012
Test Method: FCC part 2.1051
Test Requirement: FCC part 22.917(a)& FCC part 24.238(a)& FCC 27.53

22.917(a): The power of any emission outside of the authorized
operating frequency ranges must be attenuated below the transmitting
power (P) by afactor of at least 43 + 10log (P) dB.

24.238(a) The power of any emission outside of the authorized
operating frequency ranges must be attenuated below the transmitting
power (P) by afactor of at least 43 + 10log(P) dB.

27.53 The power of any emission outside of the authorized

operating frequency ranges must be attenuated below the transmitting
power (P) by afactor of at least 43 + 10log(P) dB.

Status The output power of EUT be set to maximum value ,the gain of EUT
be set to maximum value by software through the manufacture

Conditions Normal

Application 850MHz DL and UL ports, 1900MHz DL and UL ports

Test configuration

| DL ports

Signal Main Hub
Generator |

Expansion Hub

Spectrum
RAU Analyzer

| Antenna ports

| Anaryzer ﬂ

Expansion Hub

Signal
RAU Generator

Antenna ports

FCC ID: NOO-F0850-011
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Test Procedure:

Application No.: ZJ00014008 Page 17 of 260

| UL ports

Spectrum Main Hub
Analyzer

Expansion Hub

Signal
RAU Generator
| Antenna ports
Fig.2 Up Link Configuration

RF Signal Spectrum

Generator Analyzer
Normal
Modulation Signal .
Gernarator Filter by-pass

Standard Notch
EUT —O«f— Transmitter po Filter

Load

Conducted Emission test procedure:

a)Connect the equipment asillustrated, when the output power is over
the max value of the Spectrum Analyzer ,add the attenuator to avoid
destroying the facility.

b)Set the center frequency of the Spectrum Analyzer to the assigned
transmitter frequency ,key the transmitter ,and set the level of the
carrier to the full scale referenceline.

c)Do not apply any tone to modulate the EUT

d)Adjust the Spectrum Analyzer for the following setting :

1) Resolution Bandwidth,(base the standard, apply the different
set).her is 100KHZ for frequency band less thanlGHZ ,1MHz
for frequency over 1GHz;

2)Video Bandwidth refer to standard requirement

e)Adjust the center frequency of the spectrum analyzer for
incremental coverage of the range from:

Use spectrum analyzer channel power measurement

1)the lowest radio frequency generated in the equipment ,it can be
9KHZ base the test method ,here select 30OMHz as lowest frequency
start point;

2) the highest radio frequency shall  higher than 10 times of carrier
frequency.

f)Record the frequencies and levels of carrier power

FCC ID: NOO-F0850-011



Report No.:

Remark

EM201200143-1

Application No.: ZJ00014008 Page 18 of 260

The notch filter is used for avoid the EUT fundamental carrier output
power making the spectrum overload and the harmonic spurious
brought it.

When the EUT fundamental carrier is not enough to make the
status ,the notch filter could be not used.

FCC ID: NOO-F0850-011
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4.2.2.1 MEASUREMENT RECORD
Cedllular-GSM downlink (lowest frequency) 30MHz-1GHz

® RBW 100 kHz Marker 1 [Tl ]
VBW 300 kHz ~34.86 dBm

Ref 30 dBm Att 60 dB SWT 100 me 443.220000000 MHz

F-10

D1 -13 (dB:

20

30

M A s A Al MWMWM M anan A

|40

=50

F-60

=70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 7.MAY.2012 19:45:48

Cellular-GSM downlink (lowest frequency) Above 1GHz
@ A

Ref 30 dBm Att 40 dB SWT 180 ms 1.980769231 GH
30 rk [T1
S I I I S I R i 1
== |,
[0
F-10
I
-3¢
[ o lo ot o B AT SO AGAR
F-50
[-60
~70
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 7.JUN.2012 20:14:55

FCC ID: NOO-F0850-011
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Cellular-GSM downlink (middle frequency) 30MHz-1GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz ~35.30 dBm
Ref 30 dBm Att 60 dB SWT 100 ms £44.980000000 MHzZ
30
|20
=== |
|-0
F-10
D1 -13 pB
-20
20
1

F-60

=70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 7.MAY.2012 19:46:12

Cellular-GSM downlink (middle frequency) Above 1GHz

® RBW 1 MHz
VBW 3 MHz

Ref 30 dBm Att 40 dB SWT 180 ms

30

E =
1 k]
S

-1

D1 -13 ¢iBm

~-20
F-30—s
hAMuMkL* IR UWN VoV ||

[Gkissvo ] PRI o e e
[--50
[--60

-70

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 7.JUN.2012 20:15:20

FCC ID: NOO-F0850-011
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Cellular-GSM downlink (highest frequency) 30MHz-1GHz

® RBW 100 kHz Marker 1 [Tl ]
VBW 300 kHz -35.18 dBm

Ref 30 dBm Att 60 dB SWT 100 me 383.080000000 MHzZ

F-10

D1 -13 (dB:

20

30

F-60

=70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 7.MAY.2012 19:46:36

Cellular-GSM downlink (highest frequency) Above 1GHz

® RBW 1 MHz Marker 2 [Tl ]
VBW 3 MHz 34.11 dBm

Ref 30 dBm Att 40 dB SWT 180 ms 1.92307692 GHz

30 Markqr 1 [T1]]

1.778844154 GHz

5»4
1 k]
S

-1

D1 -13 ¢iBm

-30

"
N ml.n VIR, N TV SOV DPYTR Y
s

=70

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 7.JUN.2012 20:15:47

FCC ID: NOO-F0850-011
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Cellular-GSM uplink (lowest frequency) 3S0OMHz-1GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -56.25 dBm
Ref 0 dBm Att 40 dB SWT 100 ms 476.200000000 MHz
0
-10
D1 -13 (B
== [,
30
-40
|50
1
oo W WMWWWWWWM

F-290

-100

Center 515 MHz 97 MHz/ Span 970 MHz

Date: 9.MAY.2012 16:22:47

Cellular-GSM uplink (lowest frequency) Above 1GHz

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 35.11 dBm

Ref 0 dBm Att 40 dB SWT 180 ms 3.567307692 GHz

D1 -13 ¢iBm

5»4
1 k]
S

-20

<4

M»J'Vw ook

=70

-100

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 7.JUN.2012 19:39:10

FCC ID: NOO-F0850-011
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Cdlular-GSM uplink (middle frequency) 30MHz-1GHz

® RBW 100 kHz Marker 1 [Tl ]
VBW 300 kHz -55.18 dBm

Ref 0 dBm Att 40 dB SWT 100 me 575.140000000 MH=z

0

10

D1 -12 (B

F-40

|50

|60

F-290

-100

Center 515 MHz 97 MHz/ Span 970 MHz

Date: 9.MAY.2012 16:22:20

Cellular-GSM uplink(middle frequency) Above 1GHz

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 35.58 dBm

Ref 0 dBm Att 40 dB SWT 180 ms 3.538461538 GHz

D1 -13 ¢iBm

5»4
1 k]
S

-20

MWMI g

=70

-100

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 7.JUN.2012 19:38:49

FCC ID: NOO-F0850-011
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Cellular-GSM uplink (highest frequency) 3S0OMHz-1GHz

® RBW 100 kHz Marker 1 [Tl ]
VBW 300 kHz ~56.54 dBm

Ref 0 dBm Att 40 dB SWT 100 me 666.320000000 MHz

0

10

D1 -12 (B

F-40

|50

|60

F-290

-100

Center 515 MHz 97 MHz/ Span 970 MHz

Date: 9.MAY.2012 16:21:53

Cellular-GSM uplink (highest frequency) Above 1GHz

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 35.95 dBm

Ref 0 dBm Att 40 dB SWT 180 ms 3.524038462 GHz

D1 -13 ¢iBm

5»4
1 k]
S

-20

=70

-100

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 7.JUN.2012 19:38:26

FCC ID: NOO-F0850-011
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Cedllular-EDGE downlink (lowest frequency) 30MHz-1GHz

® RBW 100 kHz Marker 1 [Tl ]
VBW 300 kHz ~34.41 4B

Ref 30 dBm Att 60 dB SWT 100 me 237.580000000 MH=z

F-10

D1 -13 (dB:

20

30

F-60

=70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 7.MAY.2012 19:48:00

Cellular-EDGE downlink (lowest frequency) Above 1GHz

® RBW 1 MHz Marker 2 [°
VBW 3 MHz

Ref 30 dBm Att 40 dB SWT 180 ms 1.951923077 GHz

30 Markqr 1 [T1

20

10

-1

D1 -13 ¢iBm

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 7.JUN.2012 20:17:24

FCC ID: NOO-F0850-011
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Cedllular-EDGE downlink (middle frequency) 3S0MHz-1GHz

® RBW 100 kHz Marker 1 [Tl ]
VBW 300 kHz ~36.26 dBm

Ref 30 dBm Att 60 dB SWT 100 me 495.600000000 MHz

F-10

D1 -13 (dB:

20

F-60

=70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 7.MAY.2012 19:47:34

Cellular-EDGE downlink (middle frequency) Above 1GHz

® RBW 1 MHz Marker 2 [Tl ]
VBW 3 MHz Gl

Ref 30 dBm Att 40 dB SWT 180 ms 1.7644230

-1

D1 -13 ¢iBm

4

Appenalb A,
e awor =l L AT IR Pl

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 7.JUN.2012 20:16:51

FCC ID: NOO-F0850-011
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Cdlular-EDGE downlink (highest frequency) 30MHz-1GHz

® RBW 100 kHz Marker 1 [Tl ]
VBW 300 kHz ~35.19 dBm

Ref 30 dBm Att 60 dB SWT 100 me 295.780000000 MHzZ

F-10

D1 -13 (dB:

20

30

F-60

=70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 7.MAY.2012 19:47:09

Cedllular-EDGE downlink (highest frequency) Above 1GHz

® RBW 1 MHz Marker 2 [Tl ]
VBW 3 MHz 34.30 dBm

Ref 30 dBm Att 40 dB SWT 180 ms 1.966346154 GHz
30 Markgqr 1 [T1]|]

31.15 dBm
oo 1.778844154 GHz
10

-1

D1 -13 ¢iBm

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 7.JUN.2012 20:16:18

FCC ID: NOO-F0850-011
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Report No.:. EM201200143-

1

Application No.: ZJ00014008

Cedllular-EDGE uplink (lowest frequency) 30MHz-1GHz

@

Ref 0 dBm

Att

RBW 100 kHz
VBW 300 kHz
40 dB SWT 100 me

Marker 1 [T1 ]
-56.20 dBm
540.220000000 MHZ

0

10

D1 -13

F-40

|50

|60

F-290

-100

Center 515 MHz

Date: 9.MAY.2012

16:20:09

97 MHzZ/

Cedllular-EDGE uplink (lowest frequency) Above 1GHz

®

Ref 0 dBm

Att

RBW 1 MHz
VBW 3 MHz
40 dB SWT 180 ms

Span 970 MHz

Marker 1 [TLl ]
34.65 dBm
2884615 GHz

D1 -13

§H
1 k]
S

Bm

AMW

<

INTNA

-100

Start 1 GHz

Date: 7.JUN.2012 19:37:07

900 MHz/

Stop 10 GHz

FCC ID: NOO-F0850-011
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Cedllular-EDGE uplink (middle frequency) 30MHz-1GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -56.72 dBm
Ref 0 dBm Att 40 dB SWT 100 ms 441.280000000 MHZ
8]
-10
D1 -13 B
== [,
--30
-40
|-50
1
[ APAAAMAA AP At A M T A N AL A ol ol A A

F-290

-100

Center 515 MHz 97 MHz/ Span 970 MHz

Date: 9.MAY.2012 16:20:38

Cedllular-EDGE uplink(middle frequency) Above 1GHz

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 35.10 dBm

Ref 0 dBm Att 40 dB SWT 180 ms 3.524038462 GHz

D1 -13 4¢iBm

§H
1 k]
S

P b

-100

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 7.JUN.2012 19:37:34

FCC ID: NOO-F0850-011
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Cedlular-EDGE uplink (highest frequency) 30MHz-1GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -55.85 dBm
Ref 0 dBm Att 40 dB SWT 100 ms 582.900000000 MHz
0
10
D1 -13 (B
== [,
--30
F-40
50
1
l-s0 iata MU A ARV RNTL T TRUTY PV B LV S

F-290

-100

Center 515 MHz 97 MHz/ Span 970 MHz

Date: 9.MAY.2012 16:21:09

Cedllular-EDGE uplink (highest frequency) Above 1GHz

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 34.81 dBm

Ref 0 dBm Att 40 dB SWT 180 ms 3.567307692 GHz

D1 -13 4¢iBm

§H
1 k]
S

AW\‘M A AP AW

-100

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 7.JUN.2012 19:37:55

FCC ID: NOO-F0850-011
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Cellular-CDM A 2000 downlink (lowest frequency) 3S0OMHz-1GHz

® RBW 100 kHz Marker 1 [Tl ]
VBW 300 kHz ~35.05 dBm

Ref 30 dBm Att 60 dB SWT 100 me 272.500000000 MHzZ

F-10

D1 -13 (dB:

20

F-60

=70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 7.MAY.2012 19:45:07

Cellular-CDM A 2000 downlink (lowest frequency) Above 1GHz

® RBW 1 MHz Marker 2 [Tl ]
VBW 3 MHz Qi Gl

Ref 30 dBm Att 40 dB SWT 180 ms 1.7355

-1

D1 -13 ¢iBm

B—a
T

g boh = Rat NS L av ve Y gt

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 7.JUN.2012 20:14:13

FCC ID: NOO-F0850-011
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Application No.: ZJ00014008

Cellular-CDM A 2000 downlink (middle frequency) 3S0OMHz-1GHz

RBW 100 kHz
VBW 300 kHz

Att 60 dB SWT 100 me

Marker 1 [T1 ]

-34.94 dBm

646.920000000 MHz

=3 |,
[-0
F-10
D1 -13 {B
-20
30
P g A by,

F-60

=70

Start 30 MHz

Date: 7.MAY.2012

Cellular-CDMA 2000 downlink (middle frequency) Above 1GHz

®

97 MHzZ/

19:44:44

RBW 1 MHz
VBW 3 MHz

Stop 1 GHz

Ref 30 dBm Att 40 dB SWT 180 ms
30
oo Al
10
o
-1
D1 -13 {iBm
~-20
F-s0—v
LL,:"""" - ™
(e TP TR ST AT AT T i
F-50
F-60
-70
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 7.JUN.2012 20:13:47

FCC ID: NOO-F0850-011
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Cellular-CDM A 2000 downlink (highest frequency) 30MHz-1GHz

® RBW 100 kHz Marker 1 [Tl ]
VBW 300 kHz ~34.44 4B

Ref 30 dBm Att 60 dB SWT 100 me 592.600000000 MHzZ

D1 -13 (dB:

=70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 7.MAY.2012 19:44:13

Cellular-CDMA 2000 downlink (highest frequency) Above 1GHz

® RBW 1 MHz Marker 2 [T1 ]
VBW 3 MHz 33.95 dBm

Ref 30 dBm Att 40 dB SWT 180 ms 1.980769231 GHz
30 Markgqr 1 [T1]|]

3 1 1B
oo 1.778844154 GHz
10

D1 -13 ¢iBm

=70

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 7.JUN.2012 20:13:14

FCC ID: NOO-F0850-011

Page 33 of 260



Report No.. EM201200143-1 Application No.: ZJ00014008

Cellular-CDMA2000 uplink (lowest frequency) 30MHz-1GHz

® RBW 100 kHz Marker 1 [Tl ]
VBW 300 kHz ~56.46 dBm
Ref 0 dBm Att 40 dB SWT 100 ms 504.540000000 MHz
8]
-10
D1 -13 B
== [,
--30
-4a0
|-50
WANVON o u!l
AN I A Attt A AUAAR A iU A e

F-290

-100

Center 515 MHz 97 MHz/ Span 970 MHz

Date: 9.MAY.2012 16:24:15

Cellular-CDMA2000 uplink (lowest frequency) Above 1GHz

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 3¢ 3 dBm

Ref 0 dBm Att 40 dB SWT 180 ms 3.567307692 GHz

D1 -13 4¢iBm

§H
1 k]
S

-100

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 7.JUN.2012 19:40:01

FCC ID: NOO-F0850-011
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Cellular-CDMA2000 uplink (middle frequency) 30MHz-1GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -55.62 dBm
Ref 0 dBm Att 40 dB SWT 100 ms 159.980000000 MHzZ
8]
-10
D1 -13 B
== [,
--30
-40
|-50
1
[ en “WWMWWWWM“WW“WHNWW

F-290

-100

Center 515 MHz 97 MHz/ Span 970 MHz

Date: 9.MAY.2012 16:24:39

Cellular-CDM A 2000 uplink(middle frequency) Above 1GHz

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 35.58 dBm

Ref 0 dBm Att 40 dB SWT 180 ms 3.567307692 GHz

D1 -13 4¢iBm

§H
1 k]
S

Iy, WMMM[J]I YT

-100

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 7.JUN.2012 19:40:24

FCC ID: NOO-F0850-011
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Cellular-CDMA2000 uplink (highest frequency) 30MHz-1GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -55.95 dBm
Ref 0 dBm Att 40 dB SWT 100 ms 563.500000000 MHz
0
-10
D1 -13 (B
== [,
30
-a0
l-=0
1
té?WMAM“WV“MdWJNAﬂLWﬂMWVNWwMﬂ“Wdﬂ”“uﬂﬂwvugwwl&ﬂmdLANvNA\Vm

70

-80

F-290

-100

Center 515 MHz 97 MHz/ Span 970 MHz

Date: 9.MAY.2012 16:25:05

Cellular-CDM A 2000 uplink (highest frequency) Above 1GHz

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 35.40 dBm

Ref 0 dBm Att 40 dB SWT 180 ms 3.538461538 GHz

D1 -13 ¢iBm

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 7.JUN.2012 19:40:46

FCC ID: NOO-F0850-011
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Celular-WCDMA downlink (lowest frequency) 30MHz-1GHz

® RBW 100 kHz Marker 1 [Tl ]
VBW 300 kHz ~35.72 dBm

Ref 30 dBm Att 60 dB SWT 100 me 443.220000000 MHz

F-10

D1 -13 (dB:

|

F-60

=70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 7.MAY.2012 19:41:52

Cellular-WCDMA downlink (lowest frequency) Above 1GHz

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 34.30 dBm

Ref 30 dBm Att 40 dB SWT 180 ms 1.966346154 GHz
30
20
10

-1

D1 -13 ¢iBm

Ty

i by b AW g A " m

Ve R R A

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 7.JUN.2012 20:11:17

FCC ID: NOO-F0850-011
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Cellular-WCDMA downlink (middle frequency) 30OMHz-1GHz

® RBW 100 kHz Marker 1 [Tl ]
VBW 300 kHz ~34.77 4B

Ref 30 dBm Att 60 dB SWT 100 me 474.260000000 MHz

F-10

D1 -13 (dB:

20

30

F-60

=70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 7.MAY.2012 19:42:33

Celular-WCDMA downlink (middle frequency) Above 1GHz

® REW 1 MHz Marker 2 [
VBW 3 MHz

Ref 30 dBm Att 40 dB SWT 180 ms 1.764423¢

5»4
1 k]
S

-1

D1 -13 ¢iBm

[L

ORI had N ST AT Ad FCIRAM

-30

<

=70

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 7.JUN.2012 20:12:00

FCC ID: NOO-F0850-011
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Cellular-WCDMA downlink (highest frequency) 30MHz-1GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -36.45 dBm
Ref 30 dBm Att 60 dB SWT 100 ms 468.440000000 MHz
30
|20
== |,
|0
F-10
D1 -13 OB
20

Pt st A AR, g ,MJMWMMWAW WAL RN VIVET R UPPT Sy

F-60

=70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 7.MAY.2012 19:42:59

Cellular-WCDMA downlink (highest frequency) Above 1GHz

® RBW 1 MHz
VBW 3 MHz

Ref 30 dBm Att 40 dB SWT 180 ms

5»4
1 k]
S

-1

D1 -13 ¢iBm

~-20
[--30
v

L n Al g Jach N | Il
A= v e ot UBETY S S e Y
[--50
[--60

-70

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 7.JUN.2012 20:12:33

FCC ID: NOO-F0850-011
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Cellular-WCDMA uplink (lowest frequency) 30MHz-1GHz

® RBW 100 kHz Marker 1 [Tl ]
VBW 300 kHz ~55.64 dBm

Ref 0 dBm Att 40 dB SWT 100 me 268.620000000 MHzZ

0

10

D1 -12 (B

F-40

|50

|60

F-290

-100

Center 515 MHz 97 MHz/ Span 970 MHz

Date: 9.MAY.2012 16:26:54

Cellular-WCDMA uplink (lowest frequency) Above 1GHz

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 35.30 dBm

Ref 0 dBm Att 40 dB SWT 180 ms 3.524038462 GHz

D1 -13 4¢iBm

§H
1 k]
S

-20

L . WL ol
e SR & M SVECY STy TN NERYRY MW N YW YL ]

=70

-100

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 7.JUN.2012 19:42:10

FCC ID: NOO-F0850-011
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Application No.: ZJ00014008

Cdlular-WCDMA uplink (middle frequency) 30MHz-1GHz

@

Ref 0 dBm

Att

a0

RBW 100 kHz
VBW 300 kHz

dB SWT 100 ms

Marker 1 [T1 ]
-55.88 dBm
563.500000000 MHZ

0

10

D1 -13

F-40

|50

|60

F-290

-100

Center 515 MHz

Date: 9.MAY.2012

16:26:

S)eE)

97 MHzZ/

Span 970 MHz

Cellular-WCDMA uplink(middle frequency) Above 1GHz

® REW 1 MHz Marker 1 [Tl ]
VBW 3 MHz 35.14 dBm
Ref 0 dBm Att 40 dB SWT 180 ms 4038462 G
0
F-10
D1 -13 {iBm
[F-20
--30
1
v
Y . J“‘“”"”\’M .
W Rl UL LW INNYYT SOUSIPTIIRY AVE VI FIEY 2V E IV TR T R R T
=50
F-60
F-70
[--80
[--90
-100
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 7.JUN.2012 19:41:51

FCC ID: NOO-F0850-011
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Cellular-WCDMA uplink (highest frequency) 30MHz-1GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -55.87 dBm
Ref 0 dBm Att 40 dB SWT 100 ms 580.960000000 MHz
0
10
D1l -13 (B
== [,
--30
-a0
|50
1
A rMWLK
. P AL LAt It M b iV AP Ay

70

-100

Center 515 MHz 97 MHz/ Span 970 MHz

Date: 9.MAY.2012 16:26:12

Cellular-WCDMA uplink (highest frequency) Above 1GHz

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 35.39 dBm

Ref 0 dBm Att 40 dB SWT 180 ms 3.567307692 GHz

D1 -13 4¢iBm

§H
1 k]
S

-100

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 7.JUN.2012 19:41:29

FCC ID: NOO-F0850-011
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Cdlular-LTE-QPSK downlink (lowest frequency) 3S0OMHz-1GHz

Agikenl Speciyum Analyzer - Swept S Pratatype - Limfed Seie Llkwed)
T i « b ALK 112:430:15 Prdigr 24, 211128
Marker 1 631. 400000000 MHz ) A g Typac Log-Fwr

Bl raat T Trig: Fres Rum AvaHeld> 10101

IFGain:| ma Arten: 40 dB

iidiv - Ref 30,00 dBm

1

i A B B e

Start 30.0 MHz
#Res BW 100 kHz FVEW 300 kHz

Agikenl Speciyum Analyzer - Swept S
L I O340 00 PRUAGE 2, BT

- L L |'T: Ky
Reference Level 30.00 dBm Ay Typac Log-Pwr e
PHD: Fast Ly TG Fres Rur AvaHeld; 311 TiPE
IF Gain:] ma Artan: 40 dB

Ref 30.00 dBm

Trace Average
—

Max Hold

e T e s D L

Start 1.000 GHz i : ~ Stop 10.000 GHz
#Res BW 1.0 MHz FVEW 3.0 MHz Sweep 15.0 ms (601 pts)

Ly STATLS 53 Align Maw, All rEqurL

FCC ID: NOO-F0850-011
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Cdlular-LTE-QPSK downlink (middle frequency) 30MHz-1GHz

Agikenl Speciyum Analyzer - Swept S Pratatype - Limfed Seie Llkwed)
T i « I ALK 112:43 00 PrAigr 24, 211128
Marker 1 515000000000 MHz ) A g Typac Log-Fwr

Bl raat T Trig: Fres Rum AvaHeld> 10101

IFGain:| ma Arten: 40 dB

iidiv - Ref 30,00 dBm

|
|
|
|
|
|
|
|
l

PP el ey i

Start 30.0 MHz
#Res BW 100 kHz FVEW 300 kHz

Agikenl Speciyum Analyzer - Swept S
L I O340 11 PAAGE 2, BT

. 4.2 ki
Reference Level 30.00 dBm Ay Typac Log-Pwr e
PHO: Fast Ly Trig: Frea Run AvaHeld; B1M TVFE
IF Gain:] ma Artan: 40 dB

Ref 30.00 dBm

Trace Average
—
Max Hold

Start 1.000 GHz i : ~ Stop 10.000 GHz
#Res BW 1.0 MHz FVEW 3.0 MHz Sweep 15.0 ms (601 pts)

Ly STATLS 53 Align Maw, All rEqurL

FCC ID: NOO-F0850-011
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Cdlular-LTE -QPSK downlink (highest frequency) 30MHz-1GHz

Agikenl Speciyum Analyzer - Swept S Pratatype - Limfed Seie Llkwed)
T i « b ALK 112:441 5 PR g 24, 11 128
Marker 1 544100000000 MHz ) fvg Type: Log-Pwr

Bl raat T Trig: Fres Rum AvaHald: S

IFGain:| ma Arten: 40 dB

iidiv - Ref 30,00 dBm

gk st ek e aleg

Al bty b e s Al g sl e

Start 30.0 MHz
#Res BW 100 kHz FVEW 300 kHz

Agikenl Speciyum Analyzer - Swept S
L I 3:40: 148 PRAGT 24, BT112

- L L |'T: Ky
Reference Level 30.00 dBm Ay Typac Log-Fwr e
PHD: Fast Ly TG Fres Rur Ay pield; 40101 Tere
IF Gain:] ma Artan: 40 dB

Ref 30.00 dBm

Trace Average
—
Max Hold

T TR UL S ST T

et

Start 1.000 GHz i : ~ Stop 10.000 GHz
#Res BW 1.0 MHz FVEW 3.0 MHz Sweep 15.0 ms (601 pts)

Ly STATLS 53 Align Maw, All rEqurL

FCC ID: NOO-F0850-011
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Cellular-LTE-QPSK uplink (lowest frequency) 30MHz-1GHz

Agilent Specirum Analyzer - Swept SA {Pratatype - Limiied Seie Alirwes]

T 1 i i o K

Marker 1 495600000000 MHz ) Ay Typas Log-Pwr
BRD: Fast g THIE: Free U AyvgHald= 101H01
IF Gain:] ma Artan: 40 dB

O35 00 PRUAGE 2, BT

Ref 30,00 dBm

] Nl R (s A s
et S o ey et P - b e

Start 30.0 MHz i . ~ Stop 1.0000 GHz
#Res BW 100 kHz FVEW 300 kHz #Sweep 60.0 ms (601 pts)

Ly STATLS 53 Align Maw, All rEqurL

Cellular-LTE-QPSK uplink (lowest frequency) Above 1GHz

Agikenl Speciyum Analyzer - Swept S Pratatype - Linmied Sei Akeed)

T O3: 108 PRAGT 2, BT112

- ! . T
Reference Level 20.00 dBm Ay Type: Log-Fwr AT Amplitude

PRID: Fast L, Trig: Frea Run AvaiHald; 1 1'.-p§.
IFGain: ma Arten: 30 dB CET RefLevel
20000 dBm
sidiy Ref 20000 dBm

. -y
T e Al

Start 1.000 GHz i . ~ Stop 10.000 GHz
#Res BW 1.0 MHz FVEW 3.0 MHz #Sweep 60.0 ms (601 pts)

Ly STATLS 53 Align Maw, All rEqurL

FCC ID: NOO-F0850-011
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Cdlular-LTE-QPSK uplink (middle frequency) 30MHz-1GHz

Agikenl Speciyum Analyzer - Swept S
T I F:
Marker 1 620083333333 MHz
- PHO: Fast Ly
IFGain:] me

Ref 30,00 dBm

Start 50.0 MHz

Pratatype - Limfed Seie Llkwed)
O340 PRUAGE 2, BT

ki
Avyg Type: Log-Pwr Peak Search

" Trig: Fres Run Ay piHold 101101

Arten: 40 dB

Next Pk Left

*‘I

U PTG 1TSS

~ Stop 1.0000 GHz

#Res BW 100 kHz FVEW 300 kHz #Sweep 60.0 ms (601 pts)

Ly STATLS 53 Align Maw, All rEqurL

Cdlular-LTE-QPSK uplink(middle frequency) Above 1GHz

Agilant Specirum Analyzer - Swept SA

1 I fe

Reference Level 20.00 dBm
- PO Fast

-
IFGain:] me

sidiy Ref 20000 dBm

A Ak

|
|
|

Start 1.000 GHz

Pratatype - Limfed Seie Llkwed)
ALk 03: 1058 Mg 24, 51012
A g Typec Log-Fwr TREALE

" Trig: Fres Run Ay giHald; 1810 e

Arten; 30 dE Lkl

Trace Average
—

Max Hold

~ Stop 10,000 GHz

#Res BW 1.0 MHz FVEW 3.0 MHz #Sweep 60.0 ms (601 pts)

Ly STATLS 53 Align Maw, All rEqurL

FCC ID: NOO-F0850-011
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Cdlular-LTE-QPSK uplink (highest frequency) 30MHz-1GHz

Agikenl Speciyum Analyzer - Swept S Pratatype - Linmied Sei Akeed)

" ! e + b ,']‘; Kird 03:249 50 PG 249, 1112
Marker 1 451, 950000000 MHz ) Ay Typac Log-Pwr

BRD: Fast g THIE: Free U AvaiHold, S0
IF Gain:] ma Artan: 40 dB

Ref 30,00 dBm

enghe b LR

Start 30.0 MHz i . ~ Stop 1.0000 GHz
#Res BW 100 kHz FVEW 300 kHz #Sweep 60.0 ms (601 pts)

Ly STATLS 53 Align Maw, All rEqurL

Cdlular-LTE-QPSK uplink (highest frequency) Above 1GHz

Agikenl Speciyum Analyzer - Swept S Pratatype - Linmied Sei Akeed)

T OR:TR:10 PRAGE 2, BT

. s F. XN
Reference Level 20.00 dBm Ay Typac Log-Pwr e
PHD: Fast Ly 1HE: Fres Rur Avpield; 15101 T
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Cdlular-LTE-16QAM downlink (middle frequency) 30MHz-1GHz
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Cdlular-LTE -64QAM downlink (highest frequency) 30MHz-1GHz
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Cdlular-LTE-64QAM uplink (middle frequency) 3S0OMHz-1GHz
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Cedlular-LTE-64QAM uplink (highest frequency) 30OMHz-1GHz
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